Springer Transactions in Civil
and Environmental Engineering

Alak De -

Sedimentation
Process and
Design of
Settling
Systems

@ Springer



Springer Transactions in Civil
and Environmental Engineering




More information about this series at http://www.springer.com/series/13593



http://www.springer.com/series/13593

Alak De

Sedimentation Process and
Design of Settling Systems

N Springer




Alak De
Civil Engineering
Jadavpur University

Kolkata, West Bengal

India

ISSN 2363-7633 ISSN 2363-7641  (electronic)
Springer Transactions in Civil and Environmental Engineering

ISBN 978-81-322-3632-0 ISBN 978-81-322-3634-4  (eBook)

DOI 10.1007/978-81-322-3634-4
Library of Congress Control Number: 2016960753
[...]
If the depth were decreased, the tank velocity would be increased proportionately,
and the slopes of the trajectories would be proportionately decreased. Thus the
particles A and B would be expected to coalesce at the same distance from the inlet
end and to reach the bottom at an unchanged distance from the inlet. This was the
argument.

Fig. 2.5 Effect of particle
agglomeration on settling



http://dx.doi.org/10.1007/978-81-322-3634-4_9

22 2 Developments in Settling Studies

Now it is easy to see the following. If the settling velocity of A is vy and that of B
is vy entering at ‘d’ vertical separating distance one above the other in an ideal basin
and Q be the flow rate, B and D are the width and depth of the basin, respectively,
then the particle will collide at a distance from the inlet and given by

d o
vy — v, BD

This being dependent on the depth of the basin, the aforesaid argument seems not to
be valid. This was pointed out and shown by Fitch in a somewhat different fashion.

So for class-2 suspension, the depth of the tank and hence the detention time are
also a factor influencing its removal. As such the removal in this case is governed by
(1) the overflow rate and (2) the detention time.

For zone settling, the capacity-controlling factor is the solids throughout per unit
area per unit time, and for compression, the factors are solids detention and the
sludge depth.

1957: Dallas (1957) described a tank with a triangular long section provided
with sloped bottom. Effluent troughs were arranged at regular intervals on the
surface. This arrangement resulted the stream lines extend obliquely upward. The
shape of basin, according to Dallas, eliminated the so-called ineffective zone in an
ideal basin. The basin was claimed to have certain advantages over flat bottom
tanks. This resulted in an overall economic design of a settling tank.

1957: Katz and Geinopolos (1957) conducted tracer studies in two circular
basins, one of which was centrally fed and the other one was peripheral fed. Studies
indicated that the centrally fed basin had the tracer response better and was
hydraulically better than the peripheral-fed circular basin.

1957: Lesperance (1957) looked upon the sedimentation unit both as clarifier
and thickener. He concluded that unit area requirement for a thickener may often
control the ultimate size of the unit.

1957: O’Connor and Eckenfelder (1957) performed settling column analysis
with flocculant suspension as described by Camp. They showed how to utilise the
results to determine the total removal of flocculent suspension in an ideal basin
corresponding to a particular overflow rate. Subsequently they computed various
percentages of removals and their associated detention times and overflow rates in
order to determine the design criteria from the laboratory settling column analysis.

This paper bridges the gap in the literature by showing the analysis on class-2
suspension. But it requires critical evaluation.

1958: Bergman (1958) conducted tracer studies in order to determine and
compare the hydraulic characteristics of basins. He observed the problems of
instability, especially at low flow rates, are common in tracer analysis of sedimen-
tation basins.

1967: Hansen and Culp (1967) made a detailed literature review to show that
there had been many attempts to apply shallow-depth settling principles proposed
by Hazen and Camp. Failure of the said attempts may be ascribed to two major
reasons:y (i) unstable hydraulic,conditionyin a very wide shallow tray and (ii) the



2.1 Literature Review 23

minimum tray spacing being limited by the vertical clearance required for mechan-
ical sludge removal equipment.

The authors overcame all the difficulties by using small diameter (1—4 in.) tubes
of 2—4 ft. length. The performance of the tubes, they concluded, would depend upon
the tube length, diameter, flow rate, the nature of the incoming settleable material
and the nature and quantity of the chemicals added.

1968: Tekippe and Cleasby (1968) conducted tracer studies in order to compare
the hydraulic characteristics of basins like other workers and came out with the
same observations made by Camp (1936), (1946), Bergman (1958) and Katz and
Geinopolos (1957).

1968: Hansen et al. (1968) installed tube settling devices in many water treat-
ment plants. They presented the operating experiences with those installations.

Over 20 water treatment plants employed horizontal tubes. Detention time was
less than 10 min and capacities ranged from 20 gpm to 2000 gpm. A plant reduced
the raw water turbidity of 1000 JU through the use of flocculation, tube sedimen-
tation and mixed media filtration. The overall detention time was 16 min. In steeply
inclined tubes, continuous cleaning of sludge took place. Test results in both the
laboratory and the field indicated that at 60° inclination to the horizontal continuous
sludge removal as well as settling took place very efficiently. The tube settlers
coupled with mixed media filters reduced the size and cost of treatment.

1969: Hansen et al. (1969) reviewed their studies leading to the development of
tube settlers. They discussed the results of pilot and plant scale installations and
concluded that the capacity of an existing clarifier can be increased from two to four
times by installing modules of steeply inclined tubes.

1969: Culp et al. (1969) concluded by conducting studies on various tube
clarifiers already installed in different plants that such installations were highly
efficient and economic (Camp 1946).

1970: Hernandes and Wright (1970) evaluated the performances of tubes having
cross sections of rectangular, circular, square and hexagonal. They studied the
effect of flow rate on tube settler efficiency and proposed that for any water or
waste water to be clarified by sedimentation in a tube settler, there exists a

2
relationship between the percent turbidity removal and logarithm of the ratio %,

where vy — flow-through velocity
R — hydraulic radius
L —length of tube

For any particular water or waste water suspensions to be used in tube settlers for
clarification, there exists a particular value of

Log V‘Z’TR, beyond which rapid deterioration of tube performance occurred. How-
ever, this parameter does not include the effect of variables like settling velocity of
particles, inclination of the tube, etc.

1970: Culp and Culp (1970) reported in their book about plants where tube
modules were installed in conventional sedimentation basins and they worked
efficiently. They worked with all kinds of tube cross sections, namely, rectangular,



24 2 Developments in Settling Studies

square and circular. They also reported that tubes with ‘chevron-shaped’
(vee-shaped) cross section were already in operation in some plants. The firms
producing such tubes claimed that such cross section helps optimum sludge com-
paction along with uniform flow condition.

The authors also reported about plants where closely spaced plates were used in
place of tubes. They observed that these plate settlers, i.e. ‘lamella clarifiers’, were
equally good.

1970: Yao (1970) (Chap. 11 of this book) made a basic theoretical study of the
characteristics and governing physical properties of high-rate settling system. He
realised that the concept of overflow rate and its significance with the high rate
settlers were not defined. He also felt the necessity of extensive generalisation of
Camp’s model for being applied to the tube settling system. To provide information
as general guidance for practical design, he developed a parameter ‘S’ given by

5= E(sint‘) + Lcos®)
Yo

Where, v, is — settling velocity of the particles,
vo— mean flow through velocity

0 — inclination of the tube

L — length/diameter of the tube

For a particular type of settler, there is a critical S value S.. Theoretically all
particles having S values greater than or equal to S, will be removed completely.
He discussed on design considerations and illustrated the applications of the
equations developed.

1971: Slechta and Conley (1971) reported the experiences in plant scale appli-
cation of the tube settlers with reference to the primary clarification and secondary
clarification of activated sludge and trickling filter solids. He concluded that tube
settler in clarification of activated sludge should be considered as a device for
protecting clarifier efficiency under peak flow condition. In the clarification of raw
and trickling filter solids the tube settlers increased the performance.

1972: Beach (1972) put forward an empirical relationship between maximum
flow rate and tube dimensions. He claimed that this relationship took into account
the effect of transition from turbulent to laminar flows on relative length and
settling efficiency of particles in laminar flow.

1973: Yao (1973) reported that the removal efficiency of raw water turbidity
decreases with increases in overflow rate. He observed 85 % removal of turbidity at
an overflow rate of 1500 gpd/sq.ft (41.7 m*/d/m?). This efficiency of tube settlers of
circular cross section exceeded that of conventional settling tanks of best
performance.

1975: Zanoni and Bolomoquist (1975) considered flocculant solids to present a
methodology for settling column test with a graphical procedure for data analysis
and interpretation.


http://dx.doi.org/10.1007/978-81-322-3634-4_11

2.1 Literature Review 25

1976: De’s (1976) studies on settling had the following outcomes:

1. He established a general framework (set of assumptions) under which settling in
settling tanks of any shape can be ideally analysed.

2. He evaluated the inadequacies of conventional settling column analysis for
discrete suspension and flocculant suspension and proposed a single method
for the analysis of suspension irrespective of its nature (De 1998).

3. He also performed settling analysis under short circuiting to show that short
circuiting from the depth-wise variation of velocity does not affect settling but
that resulting from the widthwise variation of velocities impairs the same
(De 1990, 2009c¢).

4. De discussed the disadvantages of all the measures for the comparison of settling
performances of different tanks and proposed a new parameter for the same
(De 1983b).

5. He employed the design criteria and the laboratory settling data to the process
design.

6. De established complete theory of tube settling by deducing (i) the general
equation of a particle trajectory through a tube settler, (ii) the critical fall
velocity equal to or beyond which all particles having the settling velocities
equal to and more than critical fall velocity will be removed completely and (iii)
the fraction of particles settled, having settling velocity less than the critical fall
velocity and demonstrated the application of the theory.

7. De also considered the tube settler as an ideal basin to design a real tube settling
system.

1976: Krishnan (1976) followed Zanoni and Bolomoquist and dispensed with
the drawing of iso-removal curves in accordance with the conventional method of
analysis. At different constant times the removals of the collected samples from all
the ports of settling column were determined and from these values the average
solids in the column were determined directly.

1978: Fischer (1978) reported the use of shallow-depth sedimentation theory in
designing ‘lamella clarifier’.

1978: Grimes and Nyer (1978) presented some design considerations for
‘lamella clarifiers’.

1978: Wills (1978) suggested maximum diameter of tubes in relation to the ratio
or flow to the cross-sectional area of the tube module. He claimed these criteria
would ensure laminar flow condition. He suggested that the maximum overflow rate
should be within 85-400 gpd/sq.ft (3.5-16.3 m>/d/m?). But for better results, his
recommendation is that the overflow rate should not exceed 250 gpd/sq.ft (10.2 m*/
d/m?).

1979: Verhoff (1979) worked on parallel plate settlers based on the assumptions
made by Yao (1970). He formulated an equation for critical settling velocity as a
function of settler plate length and angle of inclination and optimised this critical
velocity. He reported that this critical velocity should be minimum so that particles
having settling velocity greater than this would be removed completely. He also
suggestedsthatstorachievesthesobjectrof; high-rate sedimentation, knowledge of



26 2 Developments in Settling Studies

settling velocity distribution of particles should be known. He worked with this by
placing plate settlers in both rectangular and circular tanks.

For circular tanks, he concluded that the angle should be 25°—45° and upflow
gives better results.

In case of a rectangular tank, he suggested that no optimisation for angle is
required. So, for an assumed angle, only the length of settlers has to be optimised.

1980: Mendis and Benedek (1980) studied plant scale secondary clarifiers both
with and without tubes. They concluded that when separation process is clarifica-
tion, the tube settlers permit overflow rate up to 4 m/h (96 m’/d/m?) at solids
loading rate up to 12 kg/d/m?. This is 50-100 % greater than for basins without
tube. When the separation process is thickening, they concluded that the tube did
not provide additional capacity but improved the quality of effluent.

1980: Mazumdar (1980) analysed the effect of bending the tube settler in vertical
plane on the settling of particles through it.

It was observed that bending reduces the length of the tube required without
bending for a critical fall velocity of particle. This implies that bending a tube in
vertical plane increases its removal efficiency.

1982: Berthouex and Stevens described the concentration profile of solids by a
mathematical model as

C(z,f) = a+ bz + ct+dr* + ezt, where C(z,f) is the concentration of solids at
depth z and time .

1984: It appeared from the study that by providing curvature to a parallel plate
settling system in vertical plane, called ‘bent plate settling system’, the system may
be made more efficient with regard to the settling of particles and the continuous
draining of sludge through the same.

Sinha (1984) and Sinha and De (1984) worked out the theory of bent plate
settling system and plotted the particle trajectory through the system with the help
of the theory in the way of illustration.

1985: Ong (1985) used Berthouex and Stevens model to use least square
technique for the analysis of discrete settling data.

1986: A particle entering through the topmost point of a tube settler travels
through a length to settle to the bottom. This length is ‘critical length’ for the
particle. Mullick (1986) had studied the variation of the measured critical length
with the variation of characteristic parameters of tube settling and compared with
the values computed from theory using activated carbon and marble dust particles.

Mullick observed that the variation of critical length with the rate of flow, angle
of inclination and Reynolds’ number appeared to have been in accordance with the
theory throughout the entire range of studies made by him up to Reynolds’ number
645. So-called additional, transition, initial length mentioned in the theory (1986)
was found non-existent.

1986: Roy (1986) made studies similar to that made by Mullick (1986) using
sand, and fly ash up to Reynolds’ number 5602. His conclusions were similar to that
made by Mullick.

1988: Roy (1988) repeated the experimental studies made by Mullick (1986) and
Roy=(1986)--He-used-plastersof sparisszkaolin, chalk dust and colour pigment as



2.1 Literature Review 27

particles and studied up to Reynolds’ number 305. His conclusions did not differ
from that of Mullick (1986) and Roy (1986).

1989: Hasan Ali (1989) also used mathematical description for column settling
data analysis.

1989: Mehera (1989) studied and concluded similar to the studies made by
Mullick (1986), Roy (1986) and (1988). He extended his studies up to Reynolds’
number 3797.

1989: Ghosh (1989) investigated into the impairment of settling in a tube settler.